Project:

Greens Bayou

Contract No. DACWG64-85-D-0007 Delivery Order No. 0047

SUMMARY OF LABORATORY TEST RESULTS

Boring No. _97-84

-~

SPT Dry Wel Mechanical Analysis Torvane
S#| Depth | PP | Blows Visual UsSCj Mc Unit Unit Li PL % Passing Shear | qu
(ft) (tsh) per Ctassification (%) wi Wit (%) | (%) Strength
Foot {pch (pch) #4 | #10 | #40 1 #100 | #200 | (is) (tsf}
1 0-2 4.5+ Sandy Clay,w/roots Hard,Gray CL 4.0
2 2-4 4.5+ Sandy Clay,Hard,Gray CL 38
3 4-6 4.5+ Sandy Clay Hard Gray cL 6.1
4 6-8 4.5+ Sandy Clay,Hard, Yellowish gray CL | 11.0
5 8-10 | 4.5+ Sandy Clay,Hard, Yellowish gray CL | 1231 1124 1262 | 2601 160 | 99.2 | 992 | 99.2 | 96.8 | 81.9 427
8 10-12] 3.00 Sandy Clay,wifer nod,Very stiff, Yellowish CL | 19.8
Gray
7 12-14| 2.50 Sandy Clay,w/fer nad Very stiff, Yellowish CL | 140
Gray
8 | 14-16] 2.00 Sandy Clay,w/fer nod,Very stiff, Yellowish CL | 188
' Gray
g9 | 16-18 1 2.00 Sandy Clay,w/sand seams,Very stiff, CL | 191 ] 1059 126.2 | 27.0 | 16.0 | 100.0|100.0| 100.0| 97.7 | €6.7 2.07
Yellowish Gray
10 | 18-20§ 2.50 Sandy Clay,w/sand seams,Very stiff, CL | 232
Yellowish Gray
11 | 20-21.5 14  |Silty Sand,Medium Dense,Gray & Brown SM | 227
12 t 25-26.5 23 |Silty Sand,Medium Dense,Gray & Brown SM | 236 100.0]|100.0} 998 | 82.3 | 476
13 | 28-30 | 1.50 Siity Clay,w/sand seams, Stiff, Red & Gray CL | 320 88.2 116.4 | 33.0 | +7.0 | 100.0 | 100.0} 100.0}| 99.9 | 99.1 1.28

S #: Sample Number, P P : Pocket Penetrometer Reading, U S C: Unified Sail Classifeation, M ¢ : Moisture Content
g u : Uncogined Compressive Strength, W O H : Weight of hammer, W O P : Weight of Pipe
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JOB NO. 114008614

- PROJECT Greens Bayou

- .EA Houston, Texas

BORING NO. 97-84
SPECIMEN NO. 1

CLASSIFICATION

SAMPLE NO, &5

DATE

DEPTH

Sandy Clay,Hard,Yellowish gary

Tare No. HP4
Tare plus Wet Specimen 350
Tare plus Dry Specimen 316
Water Weight 33
Tare Weight 42
Wet Specimen 1166
Dry Specimen 1038
Water Content 12

Specific Gravity of Solids

LL = 26 PL = 16
.apsed Dial Cumulative
Time Reading Change
min. 0.001" in.

.0 G. .000
.2 10. 010
.3 20. 020
.5 30. 030
. 40 .040
.9 50. 050
1.0 60. 060
1.4 80. 080
1.7 100. 100
2.0 120. .120
2.3 140. .140
2.7 160, 160
3.0 180. 180
3.3 200. 200
3.6 220. .220

Height
.44 gm Average Diameter
.71 gm Initial Area
.73 gm Volume
.79 gm Volume of Solids
.31 gm Void Ratio
.44 gm Saturation
.31 % Dry Density
PI = 10

Proving Ring No. 10170

Proving Ring Constant, K =

Proving Ring Axial Axial

Dial Reading Load Strain
1b
.0 .0 .000
35.0 26.5 002
77.0 58.3 004
126.0 95.4 005
181.0 137.0 007
236.0 178.7 .009
291.0 220.3 011
369.0 279.3 014
430.0 325.5 018
475.0 369.86 .021
496.0 375.5 025
507.0 383.8 029
508.0 385.3 032
509.5 385.7 .038
507.0 383.8 .039

3/9/98

8-10 ft
5.595 in,
2.830 in.
6.290 sq in.
35.194 cu in.
cu in.
112.4 1b/cu ft
.757 lbs/div.
Area Compr.
Corr. Stress
sq in. tst
6.29 .000
6.30 303
6.31 .665
6.32 1.086
6.34 1.557
6.35 2.027
6.36 2.494
6.38 3.152
6.40 3.659
6.43 4.028
6.45 4.190
£.48 4,287
6.50 4,269
6.52 4,257
6.55 4,220
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Job No.

EM 1110-2-1806
Appendix XI

30 Nov 70
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Test No. 1
Type of Specimen Undisturbed
Water content Wo 123 = % B4 %
— | Void ratio €
.8
‘€ | Saturation So % % % %
Dry density, Ib/cu ft Ya 112.4
Time to failure, min ty 2.98
Unconfined compressive Qo
strength, T/sq ft 4.27
Undroined shear strength, T/sq ft Su 213
Sensitivity ratio S
Initio! specimen diameter, in. Dg 2.830
Initigi specimen height, in. Ho 5.585
Classification Sandy Clay,Hord,Yeliowish gary
LL 26 PL 16 = 10 G,
Remarks Project  Greens Boyou
Areo  Houston, Texas
Bering No. 97-84 Sampie No. 5
Elepth 8-10 ft Date 3/9/98
UNCONFINED COMPRESSION TEST REPORT

ENG FORM
1 JUN B5 3859

Geotest Engineering, Inec.

PLATE XI-2

PLATE




5OB Nb. 114008614
PROJECT Greens Bayou
~ ABA Houston, Texas
BORING NO. 97-84
SPECIMEN NO. 1

CLASSIFICATION

SAMPLE NO. B9

DATE

DEPTH

Sandy Clay,w/sand seams,Very stiff,Yellowish gary

Tare No. HP19 Height
Tare plus Wet Specimen 405.05 gm Average Diameter
Tare plus Dry Specimen 346.98 gm Initial Area
Water Weight 58.07 gm Volume
Tare Weight 43.82 gm Volume of Scolids
Wet Specimen 1165.94 gm Void Ratio
Dry Specimen 978.51 gm Saturation
Water Content 19.15 % Dry Density
Specific Gravity of Solids
LL = 27 PL = 16 PI = 11
Proving Ring No. 10170
Proving Ring Constant, K =
tapsed Dial Cumulative Proving Ring Axial Axial
Time Reading Change Dial Reading Load Strain
min. o.oo1" in. 1b
.0 0 .000 .0 .0 .000
.2 10. 010 12.0 2.1 002
.4 20. 020 27.0 20.4 . 004
.5 30. 030 44 .0 33.3 005
.7 40. 040 61.0 46,2 .007
.9 50. 050 78.0 59.0 .009
1.0 60. 060 94.0 71.2 011
1.4 80. 080 124.0 83.9 014
1.7 100. 100 152.0 115.1 .018
2.0 120. .120 178.0 134.7 021
2.3 140. .140 201.0 152.2 025
2.7 160. 160 219.0 165.8 029
3.0 180. .180 233.0 176.4 032
3.3 200. 200 242.0 183.2 036
3.7 220. .220 247.0 187.0 .039
4.0 240. .240 249.0 188.5 .043
4.3 260. . 260 250.0 189.3 .046
4.7 280. 280 248.0 187.7 050

3/9/98

l6-18 ft

5.53% in.
2.830 in.
6.290 =g in.
35.194 cu in.

cu in.

%

105.9 1lb/cu ft

.757 lbs/div.

Area Compr.

Corr. Stress

sqg in. tsf
6.29 .000
6.30 104
6.31 233
6.32 379
6.34 525
6.35 670
6.36 806
6.38 1.058
6.40 1.294
6.43 1.509
6.45 1.698
6.48 1.843
6.50 1.954
6.52 2.022
6.55 2.056
6€.57 2.065
6.60 2.066
6.62 2.041
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EM 1110-2-1906
Appendix XI

114008614

Job No.

30 Nov 70
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Controlled strain Axial Strain, %
Test No. 1
Type of Specimen Undisturbed
Water content wo | 19.2 g % % %
— | void ratio €g
2
'€ | Seturation Se % % % %
Dry density, Ib/cu ft Ve 105.9
Time to failure, min t 4.32
Unconfined compressive Qu
strength, T/sq ft 2.07
Undrained sheor strength, T/sg ft S 1.03
Sensitivity ratio S
Initial specimen diameter, in. Do 2.830
Initial specimen height, in. Ha 5.585
Classification Sandy Cloy,w/sand seams,Very stiff,Yellowish gary
tL 27 PL 16 PI 11 G,
Remarks Project Greens Bayou
Area  Houston, Texas
Bering No. 97-84 Sample No. 9
Elepth 16-18 # Date 3/9/98
UNCONFINED COMPRESSION TEST REPCORT

ENG FORM 3659 PLATE XI-2

Geotest Engineering, Inc.
PLATE




JOB NO. 114008614

- PROJECT Greens Bayou

. #A Houston, Texas

BORING NO., 987-84
SPECIMEN NO. 1

CLASSIFICATION

SAMPLE NO.

13

Silty Clay,w/sand seams,Stiff,Red & Gary

Tare No. IB4
Tare plus Wet Specimen 337.

Tare plus Dry Specimen 265
Water Weight 71.
Tare Weight 42
Wet Specimen 1075
Dry Specimen 814
Water Content 32.

Specific Gravity of Solids
LL = 33 PL = 17

apsed Dial Cumulative

T'ime Reading Change
min. o.o01" in.

.0 0 .000
.2 10 .010
.3 20 .020
.5 30 .030
.7 40 .040
.9 50 .050
1.0 60 .060
1.3 80. .080
1.6 100. .100
2.0 120. .120
2.3 140. .140
2.6 160. .160
3.0 180, .180
3.3 200. . 200
3.6 220. .220
4.0 240. .240
4.3 260. .260
4.6 280. .280
5.0 300. .300
5.3 320. .320

(&%\
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.80

31

.96
.16
.51

00

gam
gm
gm
gm
gm
gm

PI =

Height
Average Diameter
Initial Area

Volume
Volume of Solids

Void Ratio
Saturation
Dry Density

16

DATE

DEPTH

Proving Ring No. 10170
Proving Ring Constant, K =

Proving Ring Axial Axial

Dial Reading Load

107.
121.
133.
143.
150.
153.
154.
154.
155,
155.
155.

Moo 0o 0o O0 00O O OO0

SJMwWwooaoaWwSsI0o o RPRPWoNOREO

Strain

3/9/98
28-30 ft
5.595 in.
2.830 in.
6.290 =g in.
35.194 cu in.
cu in.
88.2 1lb/cu ft
.757 1lbs/div.
Area Compr .
Corr. Stregs
sq in tsf
6.29 000
6.30 069
6.31 .155
6.32 241
6.34 327
6.35 412
6.36 489
6.38 641
6.40 .783
6.43 907
6.45 1.022
6.48 1.119
6.50 1.199
6.52 1.2853
6.55 1.274
6.57 1.277
6.60 1.277
6.62 1.276
6.65 1.275
6.67 1.270




114008614

Job No.

EM 1110-2-1906

Appendix XI

30 Nov 70
Failure Sketches 16
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g Controlled strain Avicl Steain. %
Test No. i .
Type of Specimen Undisturbed
Water content Wo 320 = % % %
w | Void ratio €o
.2
':é_‘ Saturotion So % % % %
Dry density, Ib/cu ft Y4 8B.2
Time to failure, min t 3.95
Unconfined compressive Qu
strength, T/sq ft 1.28
Undreined shear strength, T/sq ft S, .64
Sensitivity rotio S
tnitiai specimen diameter, in. Cq 2.830
Initial specimen height, in. Hg 5.595
Classification  Silty Cloy,w/sand seams,Stiff,Red & Gary
LL 33 PL PI 16 G,
Remarks Project Greens Bayou
Area Houston, Texas
Boring Ne. 97-84 Sample No. 13
Elepth 28-30 ft Date 3/9/08
UNCONFINED COMPRESSION TEST REPORT

ENG FORM
i JUN BS 3659

Geotest Engineering, Inc.

PLATE XI-2

PLATE
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